
 

FINAL EIA/EMP REPORT 
FOR 

 

ESTABLISHMENT OF NEW NATURAL AND SYNTHETIC 
SURFACTANT CHEMICAL MANUFACTURING UNIT 

AT 

MOUZA KULEPAIRI, P.S. BANGAN, DIST-HOWRAH, WEST BENGAL 

PRODUCTION MANUFACTURING 

CAPACITY-82,400 MTA 

 
BASELINE STUDY PERIOD: DECEMBER 2023-FEBRUARY 2024 

MCPL/EMD/CHEM/2019-20/09/03/(FEIA). ............................. March 2024 

TOR LETTER NO. & DATE: IA-J-11011/1/2020-IA-II(I) dated 10.03.2020 

Date of P.H- 23.08.2021 

 
PROJECT PROPONENT 

M/S DETERGEO CHEM (EAST) PRIVATE LIMITED, NEW DELHI, 
(DCEPL) 

Registered office: A-29, Block B1 Ext., Mohan Co-operative Industrial Estate, 
New Delhi-110044, India 

 

ENVIRONMENTAL CONSULTANT 
 

 

 

MANTEC CONSULTANTS PVT. LTD. 
[...]
In the present study, simulations have been carried for the monitoring period using the hourly riple 

Joint Frequency data viz., stability, wind speed, mixing height and temperature. Short-term 

simulations were carried to estimate concentrations at the receptors to obtain an optimum 

description of variations in concentrations over the site in 10 km radius covering 16 directions. The 

isopleths for the highest 24-hr average incremental concentrations. The highest predicted 24-hourly 

incremental concentrations are presented in Table 4.1. 

The model was also run to predict the seasonal average incremental concentrations of the pollutants, 

and the isopleths of incremental ground level concentration of SO2, NOx and PM are presented in 

Figures 4.4, 4.4 and 4.5 respectively. 

The maximum incremental GLCs due to the proposed project for PM, SO2 and NOx are superimposed 

on the maximum baseline PM, SO2 and NOx concentrations recorded during the study period to arrive 

at the likely resultant concentrations after implementation of the proposed power plant. The 

cumulative concentrations (baseline+incremental) after implementation of the project are tabulated 

below in Table 4.2. 

Table 4.1: Predicted 24-Hr. Average Maximum Incremental Concentrations 

Rank 
Peak Incremental Concentration (µg/m3) 

Distance of point of max. GLC 

from source, (m) 

SO2 NOx PM10 X-axis Y-axis 

1st 0.00517 0.04234 0.00282 3169.21 1962.94 

2nd 0.00486 0.03976 0.00265 1531.07 1017.16 

3rd 0.00441 0.03610 0.00241 3447.91 1365.29 

4th 0.00482 0.03413 0.00163 3447.91 1365.29 

5th 0.00386 0.03162 0.00211 3169.21 1962.94 

6th 0.00475 0.03413 0.00161 3447.91 1365.29 



Environmental Clearance for the establishment of new natural and synthetic 
surfactant chemical manufacturing unit at Mouza Kulepairi, P.S. Bagnan, Dist-
Howrah, West Bengal by M/s Detergeo Chem (EAST) Private Limited (DCEPL) 

Final EIA/EMP REPORT 

 

Mantec Consultants Private Limited  Page 89 

 

7th 0.00319 0.02610 0.00174 3447.91 1365.29 

8th 0.00439 0.03246 0.00148 3447.91 1365.29 

Season 0.00076 0.00625 0.00042 3169.21 1962.94 

Resultant Concentrations after Implementation of the Project 

Table 4.2: Resultant Maximum GLC during Operation Phase 

Pollutant 

Maximum AAQ 

Concentrations 

Recorded During the 

Study (µg/m3) 

Incremental 

Concentration 

(µg/m3) 

Resultant 

Concentration 

(µg/m3) 

National Ambient 

Air Quality 

Standards(µg/m3) 

SO2 16 0.0052 16.0052 80 

NOx 32 0.04142 32.04142 80 

PM 79 0.0028 79.0028 100 



Environmental Clearance for the establishment of new natural and synthetic 
surfactant chemical manufacturing unit at Mouza Kulepairi, P.S. Bagnan, Dist-
Howrah, West Bengal by M/s Detergeo Chem (EAST) Private Limited (DCEPL) 

Final EIA/EMP REPORT 

 

Mantec Consultants Private Limited  Page 90 

 

 

Figure 4.3: Isopleths of Maximum 24-hr average Incremental SO2 Concentrations 



Environmental Clearance for the establishment of new natural and synthetic 
surfactant chemical manufacturing unit at Mouza Kulepairi, P.S. Bagnan, Dist-
Howrah, West Bengal by M/s Detergeo Chem (EAST) Private Limited (DCEPL) 

Final EIA/EMP REPORT 

 

Mantec Consultants Private Limited  Page 91 

 

 

Figure 4.4: Isopleths of Maximum 24-hr average Incremental NOx Concentrations 



Environmental Clearance for the establishment of new natural and synthetic 
surfactant chemical manufacturing unit at Mouza Kulepairi, P.S. Bagnan, Dist-
Howrah, West Bengal by M/s Detergeo Chem (EAST) Private Limited (DCEPL) 

Final EIA/EMP REPORT 

 

Mantec Consultants Private Limited  Page 92 

 

 

Figure 4.5: Isopleths of Maximum 24-hr average Incremental PM Concentrations 

 



Environmental Clearance for the establishment of new natural and synthetic 
surfactant chemical manufacturing unit at Mouza Kulepairi, P.S. Bagnan, Dist-
Howrah, West Bengal by M/s Detergeo Chem (EAST) Private Limited (DCEPL) 

Final EIA/EMP REPORT 

 

Mantec Consultants Private Limited  Page 93 

 

4.2.3 Noise Environment 

Construction Phase 

During construction phase, there will be noise generation due to use of bulldozers, JCB, vehicle 

movement, vibrators, heavy fabrication work for erecting major plant equipment including crane, 

hydra etc. The ear plug/muffs will be provided to the workers and use shall be ensured. The noise 

will be localized and will be intermittent during construction stage and hence no significant impact is 

envisaged. 

Operation phase 

The main source of noise generation during operation stages are mainly from pumps, blowers, 

compressors, DG sets, vehicle movement for transportation of raw materials, finished goods etc. DG 

sets will be provided with acoustics enclosures.  

It is expected that noise level at the plant boundary will be within the prescribed norms of CPCB due 

to operation of the proposed project and no significant impact on noise environment is expected.  

Mitigation Measures 

 Noise levels from plant will not reach its boundary as dense green belt will be developed around 

the plant, which will work as an effective noise barrier. 

 DG sets room will be acoustically treated to control noise levels as per CPCB guidelines.  

4.2.4 Impacts due to Vehicular Traffic 

A marginal increase in the vehicular traffic will be envisaged due to the transportation of raw 

materials, chemicals etc in the proposed project. The LOS value from the proposed project may be 

same as earlier value “Excellent” for NH-6 and ‘Very Good’ for SH-15. So the additional load on the 

carrying capacity of the concern roads is not likely to have any significant adverse effect on the 

surrounding environment. 

4.2.5 Water Environment 

Construction Phase 

The water requirement during construction will be met from Private Tanker. During construction 

period, the water may be affected due to the construction work and loosening of topsoil, which 

increase the suspended solids in the run-off during heavy precipitation. In order to reduce the impact 

on water quality, temporary sedimentation tanks were constructed for the settlement of the 

suspended matter. 

Sanitation 

Sufficient and suitable toilet facilities for workers in the construction site was provided to meet the 

proper standards of hygiene. These facilities were maintained to ensure minimum environmental 

impact. 

Sanitation facilities such as Septic Tank will be set up for disposal of sanitary sewage generated by 

the workforce, drivers, cleaners and visitors. Workers from nearby localities will be employed and so 

no temporary housing for construction workers is required. The demand for water and sanitation 

facilities will also be small and is considered manageable at the site itself. 

Mitigation Measures 

 The excavation work will be minimal. 

 All the debris generated from construction site will be collected and disposed suitably. 



Environmental Clearance for the establishment of new natural and synthetic 
surfactant chemical manufacturing unit at Mouza Kulepairi, P.S. Bagnan, Dist-
Howrah, West Bengal by M/s Detergeo Chem (EAST) Private Limited (DCEPL) 

Final EIA/EMP REPORT 

 

Mantec Consultants Private Limited  Page 94 

 

 Sewage generated from the site will be treated through septic tank followed by soak pit. 

 Earthworks will be avoided during rainy season and will be completed during summer 

season.  

 Construction of concrete drains for storm water to minimize soil erosion in the area will be 

undertaken.  

 The development of green belt in and around plant will be taken up. Use of water will be 

minimized during the construction phase. 

Operation Phase 

The proposed plant will require 203 KLD quality of fresh water for Plant operations. Water 

requirement will be made available through hired water tanker.  

Effluent 

The main sources of effluent will be process Effluent/General Cleaning Water, Floor washings, Alkali 

Scrubber, Boiler and cooling tower. 

Mitigation Measures 

Achieving ZLD scheme without disposing any treated water inside or outside the premises.  

Details of ETP (Effluent Treatment Plant) 

The raw effluent will be received at the inlet of the bar screen to trap any floating particles and debris. 

A belt type oil skimmer and grease trap will be provided to remove the floating oil and grease. 

The oil free effluent will be pumped to the flash mixer where lime dolomite will be added to 

precipitate the dissolved solids, sulphates and other organic impurities present in the effluent. The 

effluent from the flash mixer overflows to the settling tank where poly will be added and the 

impurities are removed as sludge from the bottom of the tank. 

The sludge will be sent to sludge drying beds. The clear supernatant overflows to the Clarified Water 

tank where Hypo will be dosed for disinfection. Filter Feed pumps transfer the clarified water to the 

downstream Pressure Media filter and Activated Carbon filter for removal of suspended solids and 

any traces of organics. 

Pressure Sand Filter: 

The system is provided with Gravels, Pebbles Sand Media Filter. The main purpose of the filter is to 

remove the Suspended Solids & reduce Turbidity. The Filter is provided within Inlet Distributor, 

Bottom collector & various Filtration Media like pebbles, gravels, sand to achieve effective filtration. 

Externally, the filter has Mesh of Valve to assist in various service requirements like Filtration, 

Backwash & Rinse. 

Activated Carbon Filter: 

The system is provided with Activated Carbon Filter. The main purpose of the filter is to remove free 

Chlorine, balance organics, color etc. The Filter is provided with Inlet Distributor, Bottom Collector & 

filtration media like fine silex and activated Carbon. 

Externally, the filter has Mesh of Valve to assist in various service requirements like Filtration, 

Backwash & Rinse. 

The treated water is used for floor washing/process applications. 

Design Capacity 

Effluent treatment plant: 5 KLD Flow  



Environmental Clearance for the establishment of new natural and synthetic 
surfactant chemical manufacturing unit at Mouza Kulepairi, P.S. Bagnan, Dist-
Howrah, West Bengal by M/s Detergeo Chem (EAST) Private Limited (DCEPL) 

Final EIA/EMP REPORT 

 

Mantec Consultants Private Limited  Page 95 

 

Rate: 1m3/hr 

Service Cycle: 5 hrs 

4.2.6 Biological Environment 

The proposed project is a manufacturing unit for new natural and synthetic surfactant chemical that 

will process, produce and waste many type of chemical species. Under this senerio, following impacts 

on the biological eneviroment, may take place; 

 The project unit is proposed to be established on the private land peice where no landuse will be 

changed or no harm to any natural vegetation take place. Only small herbs and shrubs will be 

cleared for the purpose while saving any tree if can be done so while constructing the unit. 

Therefore a negligible loss of biodiverslty will take place. 

 There will be chances of some temporary as well as some continuous disturbance to the 

surrounding fauna due to the trespassing, machanical noise, vechiluar movement and lights 

during the construction period as well as the running period. Degrree of these disturnabces will 

depend on the the mangment of work and quality of the mechanery and process involved.  

 There will be some evacavation work involved where aland will be dug out for the foundation 

work and some underground mechanrery establishment and tank formation etc. This will disturb 

the top soil and will create significant loss of fertile aluuvial soil if due care and post untilization 

is not taken into the planning and activity.  

 The proposed project envisaged the manufacturing of the sulphar free cosmatics therefore this 

unit will utilize and process different kind of chemicals. Therefore, there will be generation of 

fumes, soilid waste, hazaradaus chemical waste and waste water containg various chemicals. This 

will have to be handled in the best possible manner to not to directly exposed to the enviornemnt 

with out any and control and treatment.  

Thus, this can be concluded that there will be no positive impact on the biological environment out of 

this proposed project, however, some negative impact on the biological environment will take place 

if precautions and mitigation measures will not be considered. 

Mitigation Measures to Minimize the Negative Impact on the Biological Environment 

As it has been already discussed in the impact assuming part of this report, there are possibilities of 

some negative impacts on the biological environment that will take place in the lack of careful 

expedition. Thereofore, following precautions and mitigation measures are suggested to minimize 

such impacts: 

 The disturbance due to noise, movement, air and water pollution will also be minimized for the 

flora and fauna of the surroundings as these aspacts are supposed to be dealt under proper 

mitigations in the planning/desigen as suggested in the EIA report in relavnt sections.  

 The disturbance to the flora, fauna and insects as well as microorganisms (living in the soil) can 

further be minimize with careful expedition of the work while taking care of top-soil management 

and least harm to the floral species beyond the stretch of work.  

 The diggied out top soil which will not be used in the refilling must be kept stored for the different 

uses on the site or may be transferred to the other locations wherever it can be used suitably. 

There must be proper care taken to not let the spilling of soil along with the movmnets or to get 

washed out in the rain or eroded by the air gusts.  

 The greenery enhancement is recommended in the available spaces on the private land and 

premises subject to this project. This will ameliorate the environment, reduce soil erosion, 

minimize the pollution and dust effect, will provide the scenic beauty while providing medicine, 



Environmental Clearance for the establishment of new natural and synthetic 
surfactant chemical manufacturing unit at Mouza Kulepairi, P.S. Bagnan, Dist-
Howrah, West Bengal by M/s Detergeo Chem (EAST) Private Limited (DCEPL) 

Final EIA/EMP REPORT 

 

Mantec Consultants Private Limited  Page 96 

 

fruits, fodder shade etc. From the ecological point of view, it will also provide an improved habitat 

for the birds, insects, reptiles and their predators. 

4.2.7 Socio Economic Environment 

Impact on Demographic Composition 

There will be no significant increase in overall population of the study area as preferably local people 

will be recruited for employment. Hence, there will be no significant impact on the population 

composition in the study area. Since there will be no significant change in population, the overall sex 

ratio will remain more or less same. 

Impact on Employment Opportunities 

It is expected that a satisfactory number of people may get direct employment opportunities 

including skilled and unskilled workers along with some indirect employment opportunities. The 

benefits of employment to the job seekers are expected to include, at a household and individual level, 

in increase in socio-economic and health status, improvement to their quality of life & living 

condition, and the benefits from greater household expenditure on education & healthcare resources. 

Industrial Development 

It may expect that due to the proposed project, the scope for further industry movement will increase 

towards the similar projects in the states and across the nation. 

Impact on Law & Order  

No major law & order problem is envisaged due to the proposed project. It is expected that the 

workers will attend to their duties from their residences and return to their homes after the day’s 

work.  

4.2.7.1 Corporate Environmental Responsibility (CER) 

The following development activities are proposed as the Corporate Environmental Responsibilities 